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Min emission bandwidth

Test Result
6dB EBW . .
TestMode Antenna | Freq(MHz) (MHZ] FL[MHZz] FH[MHz] | LimitfMHz] | Verdict
z

Ant0 5745 16.32 5736.80 5753.12 0.5 PASS
Antl 5745 16.32 5736.80 5753.12 0.5 PASS
1A Ant0 5785 16.24 5776.84 5793.08 0.5 PASS
Antl 5785 16.28 5776.84 5793.12 0.5 PASS
Ant0 5825 16.32 5816.80 5833.12 0.5 PASS
Antl 5825 16.32 5816.80 5833.12 0.5 PASS
Ant0 5745 16.72 5736.60 5753.32 0.5 PASS
Antl 5745 16.72 5736.60 5753.32 0.5 PASS
Ant0 5785 16.68 5776.64 5793.32 0.5 PASS

11N20MIMO
Antl 5785 16.56 5776.60 5793.16 0.5 PASS
Ant0 5825 17.08 5816.20 5833.28 0.5 PASS
Antl 5825 16.56 5816.76 5833.32 0.5 PASS
Ant0 5755 35.84 5737.08 5772.92 0.5 PASS
Antl 5755 36.32 5736.84 5773.16 0.5 PASS

11AC40MIMO
Ant0 5795 36.08 5777.08 5813.16 0.5 PASS
Antl 5795 36.32 5776.84 5813.16 0.5 PASS
Ant0 5775 75.20 5737.40 5812.60 0.5 PASS

11AC80MIMO
Antl 5775 75.20 5737.40 5812.60 0.5 PASS
Ant0 5745 17.68 5736.40 5754.08 0.5 PASS
Antl 5745 18.36 5735.72 5754.08 0.5 PASS
Ant0 5785 16.84 5776.48 5793.32 0.5 PASS

11AX20MIMO
Antl 5785 17.16 5776.48 5793.64 0.5 PASS
Ant0 5825 18.08 5815.68 5833.76 0.5 PASS
Antl 5825 17.96 5815.92 5833.88 0.5 PASS
Ant0 5755 37.28 5736.28 5773.56 0.5 PASS
Antl 5755 37.60 5736.20 5773.80 0.5 PASS

11AX40MIMO
Ant0 5795 37.76 5776.20 5813.96 0.5 PASS
Antl 5795 37.44 5776.12 5813.56 0.5 PASS
Ant0 5775 76.32 5736.28 5812.60 0.5 PASS

11AX80MIMO
Antl 5775 76.48 5737.24 5813.72 0.5 PASS

Sporton International Inc. (Kunshan) Page Number : A2-151 of A2-293

TEL : +86-512-57900158
FCC ID : XMR2024FCS861L



SPORTON LAB.

FCC RF Test Report

Report No. : FR390711D

Test Graphs

11A_Ant0_5745

Spectrum

(=)

Ref Level 20,34 dém Offset 14.34 dB & RBW 100 kHz
lo Att 25 dB  SWT 1ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dém

-0.33 dBm
5.7368000 GHz

M1[1]

5.19 dBm)
3.7499600 GHz

m2[1]

10 dBm
hussh

syt MLy

5
gl it

0 dBm——r

-10 dBm 7

W

-20dBn s

5

T,

B

-40 dBm

=50 dBm:

-60 dBm

CF 5.745 GHz 1001 pts

Span 40.0 MHz

Marker

X-value | ¥-value |

Function | Function Result |

Type | Ref | Tre |
M1 1
M2 1
D3| M1 1

5.7368 GHz |
5.74996 GHz
16.32 MHz

-0.33 dém |
5.19 dém
-0.28 de

) TRRRRE e

11A_Antl_5745

Spectrum

(®)

Offset 14,35 dB & RBW 100 kHz
SWT 1ms @ VBW 300 kHz

Ref Level 22,35 dém
o Att 25 dB

Mode Sweep

@ 1Pk View

20 dém

-0.63 dBm)
5.7368000 GHz

M1[1]

5.02 dBm)|
5.7499600 GHz

M2[1]

10 dBém

peathpal

" hut gl
0dBm=——ip e 4

-0.980 dBm’

pahepallonsd
i

v
AL E
&

-10 dBm:

-20 dBm

e

ar T

oathg

-40 dBm

<50 dBm

-60 dBm

CF 5.745 GHz 1001 pts

Span 40.0 MHz

Marker

X-value | ¥-value |

Function | Function Result |

Type | Ref | Tre |
M1 1
M2
D3

5.7368 GHz |
5.74996 GHz
16.32 MHz

-0.63 dBm |
5.02 dém
0.26 de

1

M1 1

01:21:43

) TRRRRE e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2024FCS861L

Page Number 1 A2-152 of A2-293



SPORTON LAB.

FCC RF Test Report

Report No. : FR390711D

11A_Ant0_5785

Spectrum

(®)

Ref Level 2942 dBm
o Att 25 de

Offset 14.42 dB8 & RBW 100 kHz
SWT 1ms @ VBW 300 kHz

Mode Sweep

@ 1Pk View

M1[1]
20 dém

M2[1]

-0.50 dBm)
5.7768400 GHz
5.21 dBm)
5.7799600 GHz

10 dBm ot

elgely

0-dBm=—=p1 -0.790 dBm i

el

-10 dBm: f

-20 dBm

—

ey

U
gl

e WW“JWWWMM

-40 dBm

<50 dem:

-50 dBm:

CF 5.785 GHz 1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | Function

Function Result |

Type | Ref | Trc |
ML 1 5.776B4 GHz
5.77996 GHz
16.24 MHz

-0.50 dém
5.21 dém
-0.17 dB

m2 1
D3| M1 1

01:04:40

11A_Antl_5785

Spectrum

(=)

Ref Level 22,13 dém  Offset 1413 dB & RBW 100 kHz
|= Att 25 dB  SWT 1ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

M1[1]
20 dBm

m2[1]

-0.47 dBm
5.7768400 GHz
4.86 dBm)
5.7900000 GHz|

10 dB ™z

ol ol

NdBm=——ip1 .1.140 dBm et

-10 dBm -

-20 dBm

A N

i

T NVW\*MJ‘M -W’UW

-40 dBm

-50 dBm

-60 dBm

CF 5.785 GHz 1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | Function

Function Result |

Type | Ref | Trc |
ML 1 5.776B4 GHz
5.79 GHz

16.28 MHz

-0.47 dém
4.86 dBm
-0.64 dB

m2 1
D3| M1 1

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : XMR2024FCS861L

Page Number

: A2-153 of A2-293



SPORTON LAB.

FCC RF Test Report

Report No. : FR390711D

11A_Ant0_5825

Spectrum

(®)

Ref Level 22,31 dém
o Att 25 dB

Offset 14.31 dB & RBW 100 kHz
SWT 1ms @ VBW 300 kHz

Mode Sweep

@ 1Pk View

20 dém

M1[1]

M2[1]

-1.10 dBm)
5.8168000 GHz
4.77 dBm)
5.8187200 GHz

10 dém
ndPm——t;

-10 dBm

ity

sy

tfeellas)
i

L
]

—

-20 dBm

\k«‘"\l‘fm\m

T

KR PorY
R

o AR

hCIRTRTY MWWJUV.

-30 dBm:

-40 dBm

<50 dem:

-50 dBm:

CF 5.825 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | Function

| Function Result |

Type | Ref | Trc |
ML 1
[ 1
D3| M1 1

5.8168 GHz
5.81B72 GHz
16.32 MHz

-1.10 dém
4.77 dBm
-0.02 dB

01

105:34

11A_Antl_5825

Spectrum

(=)

Ref Level 2221 dBm
lo Att 25 dB

Offset 14.21 dB & RBW 100 kHz
SWT 1ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dém

M1[1]

m2[1]

-1.32 dBm
5.8168000 GHz
4.57 dBm)
5.8199600 GHz

10 dBm

0 dem——

D1 -1.430

Lol

I
gL

e ¥ G

—

-10 dBm

-20 dBm

"l

ot el

T e
"M Wl

-40 dBm

<50 dem:

-60 dBm

CF 5.825 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | Function

| Function Result |

Type | Ref | Trc |
ML 1
[ 1
D3| M1 1

5.8168 GHz
5.81996 GHz
16.32 MHz

-1.32 dém
4.57 dém
0.29 dB

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : XMR2024FCS861L

Page Number

: A2-154 of A2-293



seammonas. FCC RF Test Report Report No. : FR390711D

11IN20MIMO_Ant0_5745

Spectrum ?

Ref Level 22,34 dém  Offset 14.34 dB & RBW 100 kHz
lo Att 25dB SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View

M1[1] -1.34 dBm|
5.7366000 GHZ
M2[1] 4.21 dBm
5.7499600 GHZ,

20 dém

10 dBm e

o o] S P T YOO VOO EEO O I

D1 -1.790 dBn A R

-10 dBm ! !

-20 dBm r\,\,"-"'(JJ [’l‘fmw 3
N\"HJPLT‘MM '}\\n“-ﬂ/}kw

it

-40 dBm

Pl

<50 dem:

-50 dBm:

CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.7366 GHz -1.34 dBm
Mz 1 5.74996 GHz 4.21 dém
D3| M1 1 16.72 MHz -0.42 dB

11N20MIMO_Antl_5745

Spectrum A

Ref Level 22,35 dém  Offset 14,35 dB & RBW 100 kHz
= ALt 25 dB  SWT 1ms @ VBW 300 kHz Mode Sweep
® 1Pk View

M1[1] -1.73 dBm
5.7366000 GHz,
m2[1] 4.23 dBm
5.7499600 GHZ,

20 dém

10 dBm

M1
1 dRm 01 -1.770 dBm— g
-10 dBm ,JJ‘ l’u

20 dBm I

i bt I
| o

I T

Tt e e

M dey
T

-40 dBm

<50 dem:

-50 dBm:

CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.7366 GHz -1.73 dBm
Mz 1 5.74996 GHz 4.23 dém
D3| M1 1 16.72 MHz 0.43 de

Sporton International Inc. (Kunshan) Page Number 1 A2-155 of A2-293
TEL : +86-512-57900158
FCC ID : XMR2024FCS861L



seammonas. FCC RF Test Report Report No. : FR390711D

11IN20MIMO_Ant0_5785

Spectrum ?

Ref Level 20,42 dém  Offset 14.42 dB & RBW 100 kHz

lo At 25d8  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
Mi[1] “1.48 dBm)
5.7766400 GHz
20 dbm M2[1] 3.79 dBm
“ 5.7786800 GHz
10 dBm =
1 el I | I
0 dém D1 -2.210 dBmr R TR R P L”IN
-10 dBm I

-20 dBm g Gy N
oy a1 T

It
P <
-40 dBm
-50 dBm.
-60 dBm-
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.77664 GHz -1.48 dBm
Mz 1 5.77868 GHz 3.79 dém
D3| M1 1 16.68 MHz -0.61 d8
L 1 J [ CEEEERE ]

01:5

11N20MIMO_Ant1_5785

Spectrum A

Ref Level 22,13 dém  Offset 1413 dB & RBW 100 kHz
= ALt 25 dB  SWT 1ms @ VBW 300 kHz Mode Sweep
® 1Pk View

M1[1] -2.25 dBm
5.7766000 GHz,
m2[1] 3.75 dBm
5.7874800 GHz|

20 dém

10.dB ]

A

A lgo
lpAT il

"
0t ,.N.-\.JM

-10 dBm NJ
) -

-20 dBm " T
WW U-\w\f'”«'

-40 dBm

e

-50 dBm

-60 dBm

CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.7766 GHz -2.25 dBm
Mz 1 5.78748 GHz 3.75 dém
D3| M1 1 16.56 MHz 0.19 d&

Sporton International Inc. (Kunshan) Page Number 1 A2-156 of A2-293
TEL : +86-512-57900158
FCC ID : XMR2024FCS861L



SPORTON LAB.

FCC RF Test Report

Report No

. FR390711D

11IN20MIMO_Ant0_5825

Spectrum

(7]

Ref Level 22,31 dém
o Att 25 dB

Offset 14.31 dB & RBW 100 kHz
SWT 1ms @ VBW 300 kHz

Mode Sweep

@ 1Pk View

20 dém

M1[1] -2.42 dBm|

5.8162000 GHz

M2[1] 3.53 dBm

5.8199600 GHz

10 dBm

0 dBm -

D1 -2.470 dBm T

-10 dBm

=1

20 dBm L

:5.)

iy,

L
!

T g -

-40 dBm

<50 dem:

-50 dBm:

CF 5.825 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | Y-value

Function | Function Result |

Type | Ref | Trc |
ML 1 5.8162 GHz |

5.81996 GHz
17.08 MHz

-2.42 dém
3.53 dém
0.30 dB

m2 1
D3| M1 1

11N20MIMO_Ant1_5825

Spectrum

(=)

Ref Level 2221 dém  Offset 1421 dB & RBW 100 kHz
|= Att 25 dB  SWT 1ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dém

M1[1] -1.81 dBm|

5.8167600 GHz

m2[1] 3.68 dBm

5.8299600 GHz

10 dBm

Mz

xInn.

M
0dBm - PO (N O

A
i T R

B (Al

D1 -2.320 dem

-10 dBm !
o

-20 dBm
et
ppipattfr o

’ “”Wwal%mh

-40 dBm

<50 dem:

-60 dBm

CF 5.825 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | Y-value

Function | Function Result |

Type | Ref | Trc |
ML 1 5.81676 GHz |

5.82996 GHz
16.56 MHz

-1.81 dém
3.68 dém
0.27 dB

m2 1
D3| M1 1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2024FCS861L

Page Number

: A2-157 of A2-293



SPORTON LAB.

FCC RF Test Report

Report No

. FR390711D

11AC40MIMO_Ant0_5755

Spectrum

(®)

Ref Level 22,34 dBm
o Att 25 de

Offset 14.34 d8 & RBW 100 kHz

SWT 1.1ms @ VBW 3200 kHz Mode Sweep

@ 1Pk View

20 dém

M1[1]

10 dBm

M2[1]

-5.02 dBm)
5.7370800 GHz
0.65 dBm)
3.7599600 GHz

0 dem.

2

D1 -5.350

-10 dBm

B

LLLEL

AR JM,A.J )

-20 dBm

ettt g

P L

-40 dBm

Db "

<50 dem:

-50 dBm:

CF 5.755 GHz

1001 pts

Span 80.0 MHz

Marker

X-value | Y-value | Function |

Function Result |

Type | Ref | Trc |
ML 1
[ 1
D3| M1 1

5.73708 GHz
5.758996 GHz
35.84 MHz

-5.02 dém
0.65 dém
-0.13 dB

L JL

Date:

22.FEB.2024

122:01

11AC40MIMO_Antl_5755

Spectrum

(=)

Ref Level 2235 dBm
lo Att 25 dB

Offset 14.35 dB & RBW 100 kHz

SWT 1.1 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

20 dém

M1[1]

m2[1]

-4.97 dBm
5.7368400 GHz
0.53 dBm)
3.7599600 GHz

10 dBm

0 dem.

V2

D1 -5.470

-10 dBm

B

NS AR F.«thm.mxw?f

-20 dBm

P

-t

!JI'”’W mwm

i

A

-40 dBm

T IRRR AT
rearith

<50 dem:

-50 dBm:

CF 5.755 GHz

1001 pts

Span 80.0 MHz

Marker

X-value | Y-value | Function |

Function Result |

Type | Ref | Trc |
ML 1
[ 1
D3| M1 1

5.73684 GHz
5.758996 GHz
36.32 MHz

-4.97 dBm
0.53 dém
-0.44 dB

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2024FCS861L

Page Number

: A2-158 of A2-293



SPORTON LAB.

FCC RF Test Report

Report No

. FR390711D

11AC40MIMO_Ant0_5795
Spectrum T
Ref Level 22,42 dBm Offset 14.42 dB & RBW 100 kHz
lo At 25d8  SWT 1.1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
Mi[1] ~5.03 dBm)
5.7770800 GHz
20 dbm M2[1] 0.50 dBm
5.7999600 GHz
10 dBm
V2
0 dem - y
. N PO P RN RN VO YL Y A N W
D1 -5.500 dBn T l{ ?
-10 gém j 4 \1
-20 dBm
it i R
-40 dBm
-50 dBm
-60 dBm-
CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 5.77708 GHz | -5.03 dBm
[ 1 5.79996 GHz 0.50 dBm
D3| M1 1 36.08 MHz -0.30 d8
L Jjl J [ CEEERRE ]
Date: 22.FEB.2024 02:24:46
11AC40MIMO_Ant1_5795
Spectrum T
Ref Level 22,13 dém  Offset 1413 dB & RBW 100 kHz
lo At 25 dB SWT 1.1ms @ VBW 300 kHz _Mode Sweep
® 1Pk View
Mi[1] 5.42 dBm|
20 dbm 5.7768400 GHz
m2[1] 0.04 dém
10 5.7999600 GHz|
.
0 dem T L 1
0 5060 dam Y:L.JM»J'IJMWMNMW“ it p 2
-10 dBm j i ﬁi
-20 dem ~ "
prt
e i gendatp . LT a VLT N
e L
-40 dBm
-50 dBm
-60 dBm:
CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 5.776B4 GHz | -5.42 dBm
[ 1 5.79996 GHz 0.04 dBm
D3| M1 1 36.32 MHz -0.13 d8
L Jjl J [ CEEERRE ]
Dats: 22.FEB.2024

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2024FCS861L

Page Number

: A2-159 of A2-293



SPORTON LAB.

FCC RF Test Report

Report No

. FR390711D

11AC80MIMO_Ant0_5775

Spectrum

(®)

Ref Level 20,20 dém  Offset 14.20 dB & RBW 100 kHz

lo Att 25dB SWT 1.6 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View
M1[1] -5.12 dBm
20 dBm 5.737400 GHz
M2[1] -2.76 dBm
10 db 5.770040 GHz|
0dem ot M2

S SR S 1T WTTOOFAWIT T APPSO M

-20 dBm |

-30 dBm erl[

A

-40 dBm

b T Ty v

<50 dem:

-60 dBm

CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.7374 GHz | -5.12 dBm
Mz 1 5.77004 GHz -2.76 dBm
D3| M1 1 75.2 MHz -0.30 d8
L Jjl J AR e
Date: 22.FEB.2024 02:42:29
11AC80MIMO_Antl_5775
Spectrum T
Ref Level 22,37 dém  Offset 1437 dB & RBW 100 kHz
lo Att 25 dB SWT 1.6 ms @ VBW 300 kHz _Mode Sweep
® 1Pk View
M1[1] -4.98 dBm|
20dBm 5.737400 GHz
m2[1] -2.35 dBm)
5.770040 GHz
10 dém
0 dem ot ”‘

-20 dBm |

Todm—{C! -8.350 dém LIALLJL,\MLW».MMJMLM ML UL UJJ#‘

-30 dBm NERE thobtrgst
T TR it 1
-40 dBm
-50 dBm
-60 dBm-
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 5.7374 GHz | -4.98 dBm
[ 1 5.77004 GHz -2.35 dBm
D3| M1 1 75.2 MHz 0.26 de
L 1 J [ CEEERRE ]
Date: 22.FEB.2024 02:43:43

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2024FCS861L

Page Number

: A2-160 of A2-293



SPORTON LAB.

FCC RF Test Report

Report No. : FR390711D
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11AX20MIMO_Ant0_5785
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Maximum power spectral density

Test Result
TestMode Antenna Freq(MHz) Result [dBm/MHz] Limit{dBm/MHz] Verdict
Ant0 5180 3.72 <11.00 PASS
Antl 5180 3.32 <11.00 PASS
Ant0 5220 4.02 <11.00 PASS
Antl 5220 3.55 <11.00 PASS
Ant0 5240 3.87 <11.00 PASS
Antl 5240 3.41 <11.00 PASS
Ant0 5260 3.98 <11.00 PASS
Antl 5260 3.44 <11.00 PASS
Ant0 5300 45 <11.00 PASS
Antl 5300 3.73 <11.00 PASS
Ant0 5320 4.61 <11.00 PASS
Antl 5320 3.47 <11.00 PASS
Ant0 5500 4.63 <11.00 PASS
Antl 5500 5.18 <11.00 PASS
HA Ant0 5580 4.92 <11.00 PASS
Antl 5580 5.09 <11.00 PASS
Ant0 5700 4.37 <11.00 PASS
Antl 5700 4.55 <11.00 PASS
Ant0 5720_UNII-2C 4.2 <11.00 PASS
Antl 5720_UNII-2C 4.66 <11.00 PASS
Ant0 5720_UNII-3 0.85 <30.00 PASS
Antl 5720_UNII-3 1.16 <30.00 PASS
Ant0 5745 1.87 <30.00 PASS
Antl 5745 2.01 <30.00 PASS
Ant0 5785 1.82 <30.00 PASS
Antl 5785 1.54 <30.00 PASS
Ant0 5825 1.3 <30.00 PASS
Antl 5825 1.25 <30.00 PASS
Ant0 5180 2.36 <11.00 PASS
Antl 5180 2.39 <11.00 PASS
total 5180 5.39 <11.00 PASS
Ant0 5220 2.97 <11.00 PASS
11N20MIMO Antl 5220 25 <11.00 PASS
total 5220 5.75 <11.00 PASS
Ant0 5240 2.6 <11.00 PASS
Antl 5240 1.96 <11.00 PASS
total 5240 5.30 <11.00 PASS
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Ant0 5260 2.72 <11.00 PASS
Antl 5260 2.21 <11.00 PASS
total 5260 5.48 <11.00 PASS
Ant0 5300 2.99 <11.00 PASS
Antl 5300 2.18 <11.00 PASS
total 5300 5.61 <11.00 PASS
Ant0 5320 3.63 <11.00 PASS
Antl 5320 2.72 <11.00 PASS
total 5320 6.21 <11.00 PASS
Ant0 5500 3.58 <11.00 PASS
Antl 5500 4.09 <11.00 PASS
total 5500 6.85 <11.00 PASS
Ant0 5580 3.66 <11.00 PASS
Antl 5580 3.7 <11.00 PASS
total 5580 6.69 <11.00 PASS
Ant0 5700 -0.22 <11.00 PASS
Antl 5700 0 <11.00 PASS
total 5700 2.90 <11.00 PASS
Ant0 5720_UNII-2C 2.86 <11.00 PASS
Antl 5720_UNII-2C 3.3 <11.00 PASS
total 5720_UNII-2C 6.10 <11.00 PASS
Ant0 5720_UNII-3 -0.51 <30.00 PASS
Antl 5720_UNII-3 -0.13 <30.00 PASS
total 5720_UNII-3 2.69 <30.00 PASS
Ant0 5745 0.67 <30.00 PASS
Antl 5745 0.78 <30.00 PASS
total 5745 3.74 <30.00 PASS
Ant0 5785 0.31 <30.00 PASS
Antl 5785 0.26 <30.00 PASS
total 5785 3.30 <30.00 PASS
Ant0 5825 0.02 <30.00 PASS
Antl 5825 0.17 <30.00 PASS
total 5825 3.11 <30.00 PASS
Ant0 5190 -6.43 <11.00 PASS
Antl 5190 -4.12 <11.00 PASS
total 5190 -2.11 <11.00 PASS
Ant0 5230 -0.75 <11.00 PASS
11AC40MIMO Antl 5230 -1.5 <11.00 PASS
total 5230 1.90 <11.00 PASS
Ant0 5270 -1.04 <11.00 PASS
Antl 5270 -1.48 <11.00 PASS
total 5270 1.76 <11.00 PASS
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Ant0 5310 -2.77 <11.00 PASS
Antl 5310 -3.41 <11.00 PASS
total 5310 -0.07 <11.00 PASS
Ant0 5510 -3.93 <11.00 PASS
Antl 5510 -3.81 <11.00 PASS
total 5510 -0.86 <11.00 PASS
Ant0 5550 -0.07 <11.00 PASS
Antl 5550 0.44 <11.00 PASS
total 5550 3.20 <11.00 PASS
Ant0 5670 -0.78 <11.00 PASS
Antl 5670 -0.7 <11.00 PASS
total 5670 2.27 <11.00 PASS
Ant0 5710_UNII-2C -0.88 <11.00 PASS
Antl 5710_UNII-2C -0.66 <11.00 PASS
total 5710_UNII-2C 2.24 <11.00 PASS
Ant0 5710_UNII-3 -4.51 <30.00 PASS
Antl 5710_UNII-3 -4.21 <30.00 PASS
total 5710_UNII-3 -1.35 <30.00 PASS
Ant0 5755 -2.95 <30.00 PASS
Antl 5755 -3.12 <30.00 PASS
total 5755 -0.02 <30.00 PASS
Ant0 5795 -3.36 <30.00 PASS
Antl 5795 -3.61 <30.00 PASS
total 5795 -0.47 <30.00 PASS
Ant0 5210 -8.89 <11.00 PASS
Antl 5210 -8.44 <11.00 PASS
total 5210 -5.65 <11.00 PASS
Ant0 5290 -7.45 <11.00 PASS
Antl 5290 -7.72 <11.00 PASS
total 5290 -4.57 <11.00 PASS
Ant0 5530 -8.17 <11.00 PASS
Antl 5530 -7.65 <11.00 PASS
11ACBOMIMO total 5530 -4.89 <11.00 PASS
Ant0 5610 -3.54 <11.00 PASS
Antl 5610 -3.37 <11.00 PASS
total 5610 -0.44 <11.00 PASS
Ant0 5690_UNII-2C -4.24 <11.00 PASS
Antl 5690_UNII-2C -4.17 <11.00 PASS
total 5690_UNII-2C -1.19 <11.00 PASS
Ant0 5690_UNII-3 -8.45 <30.00 PASS
Antl 5690_UNII-3 -8.43 <30.00 PASS
total 5690_UNII-3 -5.43 <30.00 PASS
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Ant0 5775 -6.58 <30.00 PASS
Antl 5775 -6.18 <30.00 PASS
total 5775 -3.37 <30.00 PASS
Ant0 5180 1.73 <11.00 PASS
Antl 5180 1.39 <11.00 PASS
total 5180 4.57 <11.00 PASS
Ant0 5220 1.76 <11.00 PASS
Antl 5220 1.35 <11.00 PASS
total 5220 4.57 <11.00 PASS
Ant0 5240 1.53 <11.00 PASS
Antl 5240 1.02 <11.00 PASS
total 5240 4.29 <11.00 PASS
Ant0 5260 1.79 <11.00 PASS
Antl 5260 1.24 <11.00 PASS
total 5260 4.53 <11.00 PASS
Ant0 5300 1.99 <11.00 PASS
Antl 5300 1.34 <11.00 PASS
total 5300 4.69 <11.00 PASS
Ant0 5320 2.31 <11.00 PASS
Antl 5320 141 <11.00 PASS
total 5320 4.89 <11.00 PASS
Ant0 5500 2.86 <11.00 PASS
11AX20MIMO Antl 5500 3.46 <11.00 PASS
total 5500 6.18 <11.00 PASS
Ant0 5580 3.6 <11.00 PASS
Antl 5580 3.28 <11.00 PASS
total 5580 6.45 <11.00 PASS
Ant0 5700 0.16 <11.00 PASS
Antl 5700 1.17 <11.00 PASS
total 5700 3.70 <11.00 PASS
Ant0 5720_UNII-2C 2.36 <11.00 PASS
Antl 5720_UNII-2C 3.28 <11.00 PASS
total 5720_UNII-2C 5.85 <11.00 PASS
Ant0 5720_UNII-3 -0.77 <30.00 PASS
Antl 5720_UNII-3 -0.59 <30.00 PASS
total 5720_UNII-3 2.33 <30.00 PASS
Ant0 5745 0.18 <30.00 PASS
Antl 5745 0.66 <30.00 PASS
total 5745 3.44 <30.00 PASS
Ant0 5785 -0.12 <30.00 PASS
Antl 5785 -0.02 <30.00 PASS
total 5785 2.94 <30.00 PASS
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Ant0 5825 -0.76 <30.00 PASS
Antl 5825 -0.58 <30.00 PASS
total 5825 2.34 <30.00 PASS
Ant0 5190 -3.07 <11.00 PASS
Antl 5190 -3.17 <11.00 PASS
total 5190 -0.11 <11.00 PASS
Ant0 5230 0.14 <11.00 PASS
Antl 5230 -0.53 <11.00 PASS
total 5230 2.83 <11.00 PASS
Ant0 5270 -0.28 <11.00 PASS
Antl 5270 -0.36 <11.00 PASS
total 5270 2.69 <11.00 PASS
Ant0 5310 -2.15 <11.00 PASS
Antl 5310 -2.68 <11.00 PASS
total 5310 0.60 <11.00 PASS
Ant0 5510 -2.74 <11.00 PASS
Antl 5510 -2.85 <11.00 PASS
total 5510 0.22 <11.00 PASS
Ant0 5550 1.37 <11.00 PASS
11AX40MIMO Antl 5550 1.79 <11.00 PASS
total 5550 4.60 <11.00 PASS
Ant0 5670 0.72 <11.00 PASS
Antl 5670 0.5 <11.00 PASS
total 5670 3.62 <11.00 PASS
Ant0 5710_UNII-2C 0.23 <11.00 PASS
Antl 5710_UNII-2C 0.67 <11.00 PASS
total 5710_UNII-2C 3.47 <11.00 PASS
Ant0 5710_UNII-3 -3.23 <30.00 PASS
Antl 5710_UNII-3 -3.21 <30.00 PASS
total 5710_UNII-3 -0.21 <30.00 PASS
Ant0 5755 -1.73 <30.00 PASS
Antl 5755 -2.02 <30.00 PASS
total 5755 1.14 <30.00 PASS
Ant0 5795 -2.38 <30.00 PASS
Antl 5795 -2.49 <30.00 PASS
total 5795 0.58 <30.00 PASS
Ant0 5210 -7.75 <11.00 PASS
Antl 5210 -7.49 <11.00 PASS
1LAXSOMIMO total 5210 -4.61 <11.00 PASS
Ant0 5290 -6.59 <11.00 PASS
Antl 5290 -7.04 <11.00 PASS
total 5290 -3.80 <11.00 PASS
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Ant0 5530 -7.14 <11.00 PASS
Antl 5530 -7.2 <11.00 PASS
total 5530 -4.16 <11.00 PASS
Ant0 5610 -2.87 <11.00 PASS
Antl 5610 -2.89 <11.00 PASS
total 5610 0.13 <11.00 PASS
Ant0 5690_UNII-2C -3.06 <11.00 PASS
Antl 5690_UNII-2C -2.9 <11.00 PASS
total 5690_UNII-2C 0.03 <11.00 PASS
Ant0 5690_UNII-3 -7.8 <30.00 PASS
Antl 5690_UNII-3 -7.83 <30.00 PASS
total 5690_UNII-3 -4.80 <30.00 PASS
Ant0 5775 -5.55 <30.00 PASS
Antl 5775 -5.57 <30.00 PASS
total 5775 -2.55 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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